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C/N SM/STELLAT   
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PAGE 1 OF 3  

 

      

   OVERALL RATING   

      

   PASS X   

   FAIL    

   DATA    

      

 
Vendor: WUHAN YOUFU 

INTERNATIONAL TRADE CO 
LTD 

Agent: / 

Fabric Supplier/Mill: / Factory/Manufacturer: / 
P.O. No.: / Style No.: / 
Sample Description: AAMI LEVEL 2 CPE ISOLATION 

GOWN  
AAMI LEVEL 3 CPE ISOLATION 
GOWN 

Style Description: / 

Color: BLUE Country of Origin: / 
Claimed Fabric Weight: / Claimed Fabric Count: / 
Yarn Size: / Submitted Size: / 
Size Range: / FPU No.: / 
GPU No.: / End Use: ISOLATION 

SKU: /   

 
Product Category / 
Test Requested / 
Previous Report No. / 
 
 
Submitted Fiber 
Content 

100% POLYETHYLENE 

Actual Fiber Content / 
Suggested Fiber 
Content 

/ 

Submitted Care 
Instruction(s) 

/ 

Client Expected Care 
Instruction 

/ 

Suggested Care 
Instruction(s) 

/ 
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C/N SM/STELLAT 

 
TEST PROPERTY PASS FAIL DATA COMMENTS 

WATER RESISTANCE: IMPACT 
PENETRATION TEST 

X     

WATER RESISTANCE: 
HYDROSTATIC PRESSURE TEST 

X      

 
 
  
 
Remark: BVCPS (Shanghai) contact information for this report 
Address: No.168, Guanghua Road, Zhuanqiao Town, Minhang, Shanghai, China. 

General Information: 
Jojo Li 086-021-24081666*9309, email: jojo-wj.li@cn.bureauveritas.com 
Noah Zhang 086-021-24081666*9307, email: Xiaoliang.zhang@cn.bureauveritas.com 
Seven Sun 086-021-24081666*9327, email: Seven.sun@cn.bureauveritas.com 
Du Shuang 086-021-24081709, email: shuang.du@cn.bureauveritas.com 
Challenge Qiao 086-021-24081666*9331, email: challenge.qiao@cn.bureauveritas.com 
Lizzy Liao 086-021-24081666*9303, email: lizzy.liao@bureauveritas.com 

Technical Questions: 

Pat Liu 086-021-24081745, email: Pat.liu@cn.bureauveritas.com 
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C/N SM/STELLAT 

 
TEST RESULTS 

TEST PROPERTY  REQUIREMENTS 

   

WATER RESISTANCE: IMPACT TEST(AATCC 42-17)  

 1 2 3 AVG.  

FABRIC (GRAM) 0.0 0.0 0.0 0.0 MAX. 1.0 GRAM 

SLEEVE (GRAM) 0.0 MAX. 1.0 GRAM 
 

 

WATER RESISTANCE: HYDROSTATIC PRESSURE TEST(AATCC 127)  

 1 2 3 AVG.  

FABRIC (CMH2O) 86.2 81.7 81.1 83.0 MIN. 50 CMH2O 

SLEEVE (CMH2O) 85.5 MIN. 50 CMH2O 

 
 

 

 
 
 

END OF REPORT 

   
 
    
 


